U-1320(rvy),

U-1320S¢a-h  254mmf €A\ 9L F(BRE

(long anvil), (shortanvi) 1" Impact Wrench iR &% /PARTS LIST 2210
=] =
Ir;\tx S:')i 24 Description rif,ﬁ 1l

1 132001 |7AYp5N=7°BTH5— Front Rubber Protecter 1 960!
2 2670  [6FyAtARILE Cap Screw M6x20 8 132
3 2667 | RTYL T Ty v— Washer M6 10 60
4SA | 132004SA |[1UN9bngY U Assy Impact Housing w/bush  |with 132012 1 21,600
4 132004 |[4yn9bngy vy (No53A) — |Impact Housing(incNo5) 1 18,000
12 132012 |\ PV T Ty vy Housing bushing 1 3,600

5 132005 (A~ H—f Helisert M6 6 -
6 132006 |HAF/\UFIL Side Handle 1 1,200!
8 132008 |6 yeftRaRILE Hex Headed Button Bolt  [M6x10 2 120!
9 132009 |[HAE/N\VEILS/N— Side Handle Rubber 1 960
10 135117 | RTY T IvSv— Spring Washer M8F 2 60
11 132011 |6F 7 UtRAARILE Hex Headed Button Bolt  [M8x12 2 200
13 132013 |47k 1" Retaining ring 1 360
14 132014 |0-U> 45 O-Ring 1 100!
16 132016 [/\v=—E> Hammer pin 2 1,440
17 132017 [YAI\UI— Twin Hammer 2 14,400,
18 132018 WAL —T Twin Cage 1 10,800
19 132019 |RT— Housing (inc/No5) 1320 1 21,600
20 132020 [Y/N—RRTY 4 Reverse Spring 2 120
21 2462 | RF—)LKR—JL Steel Ball 4mm 2 70
24 2211 |0-Yo 4 O-Ring P-11 2 100!
25 132025 |)/NA—RL/\— Reverse Lever 1 3,168
26 132026 |)¥S/A\—JOF4H4— Rear Rubber Protecter 1 960
30 132030 | RFYLH Ball Bearing 600527 1 1,188
31 132031 |Z7AvkIL—F Front End Plate 1 3,180
34 132034 | H— Cylinder 1 9,120
35 132035 |RTYLTEY Spring pin b 6x12 2 120
36 132036 |J¥TL—k Rear End Plate 1 3,420
38 132038 [RFUYL4H Ball Bearing 690477 1 1,416
39 132039 |E—3—HR&vbk Motor Gasket 1 396
40SA | 132040SA [/\KJLAssy Handle Assy N022.23.44.75%& 1 20,400

22| 132022 YN=RTvivd Reverse Bushing #401Y 1 2

23] 132023 6/ 7T IEHRD Set Screw M3x6 1 -

44 132044 ROVbLTvL Y [ Throttle Bushing #4042, 1 -

75| 132075 L¥alLa—Jvi vy Regulator Bushing #4042 1 =
41 3501 |0-yv4 O-Ring P-10A 1 110!
77SA 42 132042 |L¥alLB— Regulator 1 2,904
S 43 3387 | RTYLIEY Spring pin ¢ 3x24 1 110
45 132045 /NI RT—LA Valve stem 1 504
46 2803 |OLAVER—L Throttle Ball 1 636
47 132047 /NI RTYL Y Valve spring 1 290
I 48 3709 |0-yv45 O-Ring P-20 1 110!
| 49 132049 |A>LybTvi sy Air Inlet Bushing 1 2,112
- 50 3128  [RIYL T Ty p— Washer M5 4 60
| 51 4456 [6FINTRILE Cap Screw M5x15 4 200
| 53 132053 |RUH—(7758—-4547 Outside Trigger 1 2,400
| 54 3720 |RFYLHTEY Spring pin b 4x22 2 72
55 132055 |0-U> 4 O-Ring 040 1 288
59 132059 |Y3—b7uE L AYY Short Anvil Shank 2" 1 16,200
59SA | 132059SA |Va—FFUE LYV HAssy Short Anvil Shank Assy 1 16,800
62 132062 |O—%— Rotor 1 13,200
63 132063 [R— Vane 6 720
70 132070 | AANLTSY Qil Plug 1/16-27 1 360!
71 132071 |[FA AL —)L Oil Seal 1 1,512
72 132072 |0-Y> 4 O-Ring 135 1 240
73 132073 | AL —)L QOil Seal 1 1,128
76 132076 | RS ARRTyiv— Thrust washer 1 720
77 132077 |AVYTUE MUY Long Anvil Shank 8” 1 18,000
77SA | 132077SA [OYY TUE WYvsAssy Long Anvil Shank Assy 1 18,600
100 4463 6LV TFiE Hex. Wrench 4mm 1 220
101 5009 |HTFS Coupler PM3/8 500

(PERKHEBRERTHELNHYFEY)

*Parts may be changed with/without notice.




